
New Jersey Institute of Technology New Jersey Institute of Technology 

Digital Commons @ NJIT Digital Commons @ NJIT 

Theses Electronic Theses and Dissertations 

5-31-1992 

Disinfection of wastewater using ultraviolet radiation Disinfection of wastewater using ultraviolet radiation 

David L. Klemm 
New Jersey Institute of Technology 

Follow this and additional works at: https://digitalcommons.njit.edu/theses 

 Part of the Environmental Engineering Commons 

Recommended Citation Recommended Citation 
Klemm, David L., "Disinfection of wastewater using ultraviolet radiation" (1992). Theses. 2292. 
https://digitalcommons.njit.edu/theses/2292 

This Thesis is brought to you for free and open access by the Electronic Theses and Dissertations at Digital 
[...]
data on turbidity measurements was available for the New Providence WWTP. A 

limited amount of percent transmittance data is presented in the following 

section.66 

Based on studies performed by R. Qualls and his colleagues, they concluded that 

the correlation between UV disinfection efficiency was greater with suspended 

solids rather than with turbidity measurements. Suspended solids 

concentrations are more applicable because of the importance of the larger 

particles in determining the mass of the suspended solids, while turbidity 

measurements are related to a cross-sectional area of the particle which 

emphasizes the large number of smaller particles. The installation of a 10-urn 

reusable nylon screen to remove the larger suspended particulates would be a 

PAGE 48 



simple inepensive way for wastewater treatment plants to improve the efficiency 

of their UV disinfection system.67 

3.4.3 Transmittance 

The laboratory facilities at the New Providence WWTP do not have the required 

equipment to perform absorbance or percent transmittance testing and since 

these parameters are not required as part of their NJPDES permit these 

parameters are not typically tested. However, prior to designing the proposed 

UV system, several samples were sent to an independent laboratory to measure 

the percent transmittance of the wastewater at the New Providence WWTP.68 

The results of these tests appear below: 

Date Sample # % Transmittance 

Oct. 30, 1987 1 57.5 
Oct. 30, 1987 2 55.5 
Dec. 14, 1987 1 52.0 
Dec. 14, 1987 2 56.0 

AVERAGE 55.2 

The average percent transmittance of the four samples tested was 55.2%. These 

results show that the percent transmittance of the water to be disinfected at 

the New Providence WWTP is lower than most secondary effluent wastewaters which 

typically have a percent transmittance of around 65%. The lower percent 

transmittance characteristics at the New Providence facility necessitate 

increasing the UV dose given to the wastewater in order to achieve the same 

disinfecting results as an effluent with higher transmittance properties. 

PAGE 49 



3.4.4 Temperature 

Studies conducted by Severin determined that from a biological standpoint, the 

water temperature is not a major factor, if any in UV disinfection efficiency. 

However, the operating temperature of the UV lamp itself does have a major 

effect on the effective UV output intensity delivered by the lamp. Therefore, 

the lamp operating temperature will have an impact on the UV efficiency.69 

The optimum operating temperature for low pressure mercury vapor UV lamps is 40 

degrees Celcius. The UV lamps effective output will be reduced by 1 to 3 

percent for each degree higher or lower than the optimum lamp temperature. 

This effect is the result of the lamp's vapor pressure being changed due to 

either higher or lower temperatures. Reduced UV lamp output will decrease the 

disinfection efficiency.70 

Based on the studies conducted by Schiebe and Bassell, water temperature has 

only a very small effect on the UV lamps operating temperature. In the quartz 

system, there is an air gap that exists between the UV lamp and the quartz 

sleeve that protects the UV lamp from the flowing wastewater. This air gap 

insulates the UV lamp and prevents any dramatic changes in lamp operating 

temperatures caused by drastic changes in wastewater temperatures. At the 

Northwest Bergen facility, the lamp operating temperature was measured to be 43 

degrees Celcius at an average wastewater temperature of 21.3 degrees Celcius. 

The lamp operating temperature decreased 3 degrees to 40 degree Celcius when 

the water temperature decreased to 10.5 degrees Celcius. Based on the results 

of this study, there was a small correlation between lamp operating temperature 

and water temperature.71 

PAGE 50 



Based on the available information from the New Providence WWTP, it appeared 

that the optimum water temperature range for disinfection efficiency was 

between 15 - 21 degrees Celcius (see Figure 3-6). The UV system was designed 

to operate with water temperatures between 50 and 75 degrees Fahrenheit( 10 to 

24 degrees Celcius). Therefore, the optimum water temperature does fall within 

the middle of the design range. 

The data above reflects water temperature and not the operating temperature of 

the UV lamp itself. No data was available on actual lamp operating 

temperatures. However, it can be assumed that lamp operating temperature will 

be proportional to water temperature for short contact times. Therefore, from 

the data available from operating records at the New Providence WWTP, it 

appeared that the optimum UV lamp operating temperature and optimum 

disinfection efficiency corresponded to a water temperature in the range of 15 

- 21 degrees Celcius. 

3.4.5 pH 

Based on the plant operator's data available from just over two years of plant 

operation, no correlation was seen between pH and effluent fecal coliform 

levels (see Figure 3-7). The wastewater pH varied within a narrow range of 

values (6.0 - 7.9 S.U.) with an average pH of 7.0 S.U. This result is 

consistent with the findings of Mohan V. Thampi who concluded that UV 

disinfection is not pH dependent.72 

PAGE 51 



3.4.6 BOD, CBOD & NBOD 

Based on analyzing the last two years of plant operating data there appeared to 

be no correlation between effluent fecal coliform count and effluent BOD (see 

Figure 3-8). The range of BOD values in Figure 3-8 varied from about 5.5 mg/1 

to 22 mg/1 and the overall average of all BOD values was 13 mg/1 (see Table 

3-2). All effluent BOD values were below the permit limit of 24 mg/1 and the 

design value of 30 mg/1 used to design the UV system. For this reason, it 

would be expected that BOD in the range below 30 mg/1 would have little to no 

effect on UV disinfection efficiency. 

The CBOD concentrations shown on Figure 3-9 varied from 14 mg/1 to about 42 

mg/1; however, no correlation was observed between CBOD concentrations and 

fecal coliform survival rates. The average CBOD value was 25 mg/l. The NBOD 

concentrations shown on Figure 3-10 varied from about 6 mg/1 to 75 mg/1; 

however, no correlation was observed between NBOD concentrations and fecal 

coliform survival rates. The average NBOD value was 27 mg/l. 

In contrast to the findings reached by analyzing the data collected from the 

New Providence WWTP, a study performed at the Hyrum, Utah WWTP (see Section 

6.1) that uses UV for wastewater effluent disinfection concluded that BOD and 

total organic carbon levels do produce a significant correlation to fecal 

coliform survival and UV absorbance values.73 However, no correlations 

between BOD, CBOD or NBOD to fecal coliform survival rates were mentioned in 

the literature reviewed of other studies on factors that affect UV disinfection 

performance. 

PAGE 52 



3.4.7 Dissolved Oxygen 

Dissolved oxygen data was plotted against effluent fecal coliform counts and 

shown graphically in Figure 3-11. As can be seen from the graph, dissolved 

oxygen values ranged from approximately 6 mg/1 to 13 mg/1; however, there was 

no effect on the disinfection efficiency of the UV system. This finding is 

consistent with other studies investigating parameters that affect UV system 

performance. 

PAGE 53 



4.0 VERONA TERTIARY WASTEWATER TREATMENT PLANT - 

CASE STUDY 

4.1 Facility Description and Brief History 

The Township of Verona Wastewater Treatment Plant is located in Verona, Essex 

County, New Jersey on approximately 13 acres off of Commerce Court (see Figure 

4-1a). The facility serves approximately 6140 customers in the Township of 

Verona and portions of West Orange, Essex Fells, Caldwell and Cedar Grove.74 

The Verona WWTP was originally constructed in 1919 and consisted of settling 

tanks, contact beds, a sewage pump station and sand filters. Major upgrades of 

the Verona facility took place in 1935, 1954, 1963 and most recently in 1991. 

The 1991 upgrade of the Verona WWTP had a construction cost of approximately 

$16.8 million and upgraded the facility to provide a tertiary level of 

treatment. The new tertiary facility consists of inlet facilities, primary 

clarifiers, trickling filters, secondary clarifiers, oxidation ditches, final 

settling tanks, microscreens, ultraviolet disinfection, post aeration and 

sludge handling facilities. Figure 4-lb shows the flow diagram of the upgraded 

Verona Tertiary WWTP.75 

More stringent requirements by NJDEPE required the Township of Verona to 

upgrade the treatment plant to provide a higher level of treatment before 

discharging the treated effluent into the Peckman River. NJDEPE required 

nitrification facilities to reduce the ammonia levels discharged from 30 mg/1 

to less than 2 mg/l. The treatment plant before the 1991 upgrade had no 

PAGE 54 



PAGE 55 



PAGE 

56 



nitrification facilities. In addition, the levels of chlorine residual 

discharged to the Peckman River had to be reduced. These requirements by the 

NJDEPE initiated the upgrade of the Verona WWTP.76 

The use of chlorination/dechlorination, ozonation and ultraviolet irradiation 

were all analyzed as possible disinfection alternatives to meet the 

requirements set forth in the new NJPDES Permit. After analyzing each 

disinfection alternative, it was decided that ultraviolet irradiation would 

provide the most satisfactory method of disinfection.77 

4.2 Design Criteria 

The UV system at the Verona WWTP was designed based on the parameters listed 

and described in Table 4-1. The characteristics of the wastewater coming into 

the UV reactor was expected to be of a fairly good quality, since the facility 

was designed to provide a tertiary level of treatment. For example, the 30-day 

maximum design value for both suspended solids and for BOD was only 8 mg/l. 

The level of disinfection that the UV system must achieve, as well as the UV 

reactor performance and reactor hydraulic characteristics that the system must 

satisfy are also included in Table 4-1. 

Excerpts from the NJPDES Permit for the Verona WWTP that show the effluent 

discharge limits that the facility must comply with are included in Appendix D 

of this thesis. 

PAGE 57 



TABLE 4-1 

UV SYSTEM DESIGN PARAMETERS78 

1. UV SYSTEM INFLUENT CONDITIONS: 

a. Total Suspended Solids 

maximum 30-day average 8 mg/1 
maximum 7-day average 12 mg/1 
maximum day 20 mg/1 

b. BOD 

Monthly Average 8 mg/1 
Weekly Average 12 mg/1 

c. Fecal Coliform Density (Geometric Mean) 

Annual Average 2 x 105. FC/100 ml 
Maximum 30-day Average 3 x 105  FC/100 ml 
Maximum 7-day Average 5 x 105  FC/100 ml 
Maximum Day 8 x 10° FC/100 ml 

d. UV Absorbance Coefficient at 253.7 nm 

Annual Average 0.356 cm-1 70% Transmittance 
Maximum 30-day Average 0.430 cm-1 65% Transmittance 
Maximum 7-day Average 0.510 cm-1  55% Transmittance 

e. Flow Rate 

Annual Average 3.0 MGD 
Maximum 30-day Average 5.0 MGD 
Maximum 7-day Average 7.0 MGD 
Maximum Daily Flow 10.0 MGD 
Peak Flow (4 Hour) 14.0 MGD 

f. Ammonia Nitrogen (NH3-N) 

Maximum Monthly Average 2 mg/1 
Maximum Weekly Average 3 mg/1 

g. Ultimate Nitrogenous BOD 

Maximum Monthly Average 10 mg/1 
Maximum Weekly Average 15 mg/1 

h. Dissolved Oxygen 

Minimum Monthly Average 6 mg/1 

PAGE 58 



2. EFFLUENT CONDITIONS: 

a. Effluent Fecal Coliform Limits 

Maximum 30-day Average 
Maximum 7-day Average 
Maximum Day 

200 Fecal Coliforms/100 ml 
400 Fecal Coliforms/100 ml 
800 Fecal Coliforms/100 ml 

3. ULTRAVIOLET REACTOR PERFORMANCE CHARACTERISTICS: 

a. Dose after one (1) year = 24,000 uwatt. sec/cm2 
b. Arc Length Per Bank = 3132 inches 
c. Retention Time = 6.6 seconds 

4. ULTRAVIOLET REACTOR CHARACTERISTICS: 

The equipment manufacturer shall furnish a set of Residence Time 
Distribution (RTD) curves for a number of flow conditions. The RTD 
curves for the following indices must be submitted and meet the following 
conditions: 

PAGE 59 



4.3 Description of UV System 

The UV system installed at the Verona WWTP is the Trojan System UV 2000 as 

manufactured by Trojan Technologies, Incorporated. The system consists of 

ultraviolet lamps mounted on rack assemblies that are placed side-by-side in 

the concrete UV channels. The UV lamps are submerged in the open channel in 

which the wastewater flows through by gravity. The lamps are oriented parallel 

to the flow of wastewater in order to provide the optimum degree of 

disinfection. Figures 4-1c through 4-le show the Trojan UV system installed at 

the Verona WWTP. The UV radiation is provided by low pressure mercury vapor 

lamps that emit light having a wavelength of 253.7 nm that is lethal to micro-

organisms. The UV lamps are surrounded by a quartz sleeve and have water tight 

electrical connections. Quartz sleeves in the Trojan System are protected by a 

special "Trojan 5" compound that significantly reduces any coating from 

building up on the quartz sleeve that could reduce the UV intensity.79 

The Trojan UV system at the Verona WWTP consists of two (2) UV chambers and 

each chamber is composed of two (2) channels. There are two (2) banks of UV 

lamps within each UV channel for a total of eight (8) UV banks. Each bank 

consists of thirteen (13) UV modules that hold the individual UV lamps (total 

of 104 UV modules). Each UV module holds eight (8) UV lamps which are 64 

inches long.80 

Each UV lamp is held in UV modules and is completely submerged in the 

wastewater to be disinfected. Each module holds eight (8) lamps which are 

mounted horizontally parallel to the flow spaced several inches apart in the 

vertical plane. Each UV module has a power cord that connects the UV module 

PAGE 60 



PAGE 61 



PAGE 62 

 



PAGE 

63 



to the power control module located in the control panel. The purpose of the 

UV power control module (there is one for each UV module) is to provide 

electrical power to the UV lamps and to monitor their operation. Signals to 

turn the UV lamps on and off are received from the Power Control Module. Both 

the UV modules and UV power control modules may be removed separately to allow 

for maintenance and/or replacement as needed. Their removal will not affect 

the operation of the remaining UV modules. Each individual UV lamp has an 

light emitting diode within the Control Panel to tell the plant operator 

whether there are any lamps not operating properly or if a lamp has burnt out. 

Lamp ballasts are kept at proper operating temperatures by cooling fans that 

are located near the ballasts within the control cabinet.81 

An Automatic Level Controller is used to keep the wastewater at the proper 

height within the UV channel. It is important to keep the depth of water at 

the proper level so that all UV lights are always submerged and that there is 

never too much water above the upper most UV lamp.82 

4.3.1 System Control 

The UV disinfection system at the Verona WWTP was designed and has been 

operating in automatic mode where the number of UV banks in operation is varied 

according to the flow. A flow signal is transmitted from the effluent flow 

meter to the UV control panel which in turn sends signals to turn on and off 

the appropriate UV lamps and opens and closes the motorized slide gates to the 

UV channels as required.83 

PAGE 64 



The operator must initially select the lead and lag chambers (each chamber 

consists of 2 channels) by using selector switches and place the system into 

automatic mode. The motorized slide gate located at the head of the lead UV 

chamber will be signalled to open and allow flow to pass through both channels 

of the lead UV chamber. Flows up to 7.0 MGD will be treated in the lead UV 

chamber. As flows exceed 7.0 MGD, the motorized slide gate for the lag UV 

chamber will automatically open and allow flow to pass through both channels of 

the lag chamber - the lead chamber and channels will also remain in operation. 